TAIVAINYIN

NOILOOMNELSNI

\..\\\\r\\r\}\l\!\f))#/l/.}}/rjn//

r: \.\\.\.\1.\\:..\!\!\!\!\)))1/]/.)1/../1//
(o (e o e Yo Y Y Y oY Y Y Y Y Y Y Y Y Y Y oY Oy Ny
3 (O B N D) O DN R D) 6D AR R () 0D (5 (o O, (00, 0% 4 0, T
SODOOO DD D DODDOCCECEOCEC 6 M

_ YOE
N ATAAAGACAAL A AL A AL

NN AN NG AN AN NG AN AL A A A A A A A A AT A A A

G AN //f/r((/.../t/./tf(:\.;\;\i\‘\;\n\.\\\-

\ /raf/rf.f/u/r/r/r,(.(.(f\r\{\:\n\i\i\\.\.\\
N NN AN N NG NG N AT S S e g

-’ o A A S S S
RN NG NG AN A A N N A AL e e e e i (2 i i SR LN

— — — - - - - g -

g

MNITRO & ELECTRIC



X

IN DO

1. DIFFERENTIALS ..coooiiiiiiiiiiteinttcneccnie e 1
2. DIFFERENTIALS ...coeiiiiiiiiiiiiireinreccneccnrc e 2
3. REAR BULKHEAD.........covviiitriiiiiintiiicinccnre e 3
4. REAR REINFORCEMENT BRACE ........coovvuriiriniirineeiinnene 4
5. LOWER SUSPENSION ARMS REAR ......cccovvvuveiriinuneeininnne 5
6. REAR UP-RIGHTS ....cciiiiriiiiiiiiiinctccieccieecee, 6
/28 €172 28 = 10 ) R 7
8. GEAR BOX ...ccourriiiriiiiriititcnirccnrc e csane s 8
9. CENTER MOUNT & BRAKES .......ccocerririirniiiiieennecnnnee, 9
10. CENTER SOLID SHAFT & MOTOR MOUNT ................... 10
11. CENTER SOLID SHAFT & MOTOR MOUNT .............cc.... 11
12. CENTER SOLID SHAFT & MOTOR MOUNT ..........cce...... 12
13. ELECTRIC RADIO PLATE ....coeiiiiiiiiiieeecinecccneeee, 13
14. ELECTRIC CENTRAL ASSEMBLY ......cutviiiiiniiiiiiinnecennnnne 14
15. FRONT BULKHEAD & SERVO SAVER .........cccoeueerinunernnns 15
16. SERVO SAVER .....coorvriiitiiiiiiiiiecnneccnnecnnec e 16
17. FRONT REINFORCEMENT BRACE ........cccevvvmurereiiinnnneen. 17
18. LOWER FRONT SUSPENSION ARMS ......ccccevvvueirinnennnns 18
19. FRONT STEERING BLOCKS & SUSPENSION ................. 19
20. SHOCK ABSORBERS .......cctiiiitiiiiiiniccinieecccnneeen, 20
21. SHOCK ABSORBERS .......ccoovutiirriiirieineecnciec e 21
22. SHOCK ASSEMBLY ....uuviiiriiitiiiiinecninccnineccneccnneens 22
23. RADIO PLATE NITRO ...uuuviiiiiiiiiiiiieccniineeccnnneeccnnns 23
24. CLUTCH & FUEL TANK ..ottt 24
25. CLUTCH ASSEMBLY ....coviiiiiiiiiiiiiircninccnneccnneecnne 25



1. DIFFERENTIALS

@ BAG.1

GEMUS

GTLC8SLGTLS E

61851275 DIFFERENTIAL 46T -SET

GT851310
GE00778.02
GE01280.26 }
- K
2X .
~ Qk GT851280
0@; A GT851630
7S
GT851330 Ny 7851290
~v
GE01280.26 B | o
| ( |
K\, P ) GT851320 Ceo1250.15
GT851630 & \J
%
-
GE01250.05 T@ JK
GE01290.48 gy GT851290
GE00778.02 v
N v - GT851306
GT851310

D USE GREASE

HARDWARE LIST

GE00778.02 GE00778.03

GE01250.05 SCREW TSEI 3*12 PZ. 10
GE01280.26 PIN 2.5X11.5 (10) - 980261
GE01290.18 WASHER @ 3,5*12*0,2 PZ.10
GE01290.48 WASHER S 6X18X0.2(10) - 964060

DETAIL




2. DIFFERENTIALS

FRONT diff: 300.000cSt / REAR diff: 60.000cSt

INCORRECT X

Qo

]
USE OIL

Fill the differentials
with oil just above
the satellite gears.

CORRECT v

Tighten the screws equally

USE
GREASE

After assembly the differentials should have
a length of 32.3~32.5 mm measured from the
ends of the installed ball-bearings.

If differentials are
longer, retighten
the 4 screws holding
the crown gears.

32.3~32.5mm

&

°
USE OIL

SO\ DI AN D1 LS SN E QY LS s WA (SR N\ IS\ I there is too much or too little diff side play, this may create non-optimal gear mesh between

THE LOCATION OF THE SHIM(S) DEPENDS ON WHETHER
YOU ARE TRYING TO CLOSE OR OPEN THE GAP.

CLOSE A WIDE GAP

AAARY

insert shim(s) here

S

WASHER S13x 16 x 0.1 mm (10)
S13x16x0.2mm (10)

10 cLose AwWIDE cAP [

To CLOSE a wide gap:
add 1 or 2 shims
against diff spur gear

the diff gear and the pinion drive gear. This is easily resolved by inserting 1 or 2 of the included
thin shims behind a diff outdrive ball-bearing, depending on how much play there is.

__________ 10 oPeN ANARROW GAP [

OPEN A NARROW GAP

[

To OPEN a narrow gap:
add 1 or 2 shims on

‘ the other side of the diff,
away from spur gear

insert shim(s) here

WASHER S 13x16x0.17mm (10)
S 13x16x0.2mm (10)



3. REAR BULKHEAD GEMUS
@/ GT851080
B N GT851080

@ GT851570
L BAG.2 GE01285.32

GTC8SLGTLS E

GT851240

GE01270.04
GT851090

GT850080

GE1270.25
GE1280.00
&
GT851275
GE01280.20 — &
GT851344 OPT
GT851343 STD
GE01270.10
GE00778.02 : : :
\L /0y S GT850070

GE01285.41 ] GT850050 HARDWARE LIST

e ' GE00778.02 BEARING GTC8 8*16*5 PZ.2
1850070 GE01270.06 SCREW TBEI M03x10 PCS. 10
GE01270.04 SCREW TBEI M3*8 PCS. 10
GE01270.10 SCREW TBEI M3X14 PCS. 10
STR50055 GE01270.14 SCREW TEBEI M3X18 PCS.10
GE01270.25 SCREW TBEI M3X25 PCS. 10
GT851390 GE01280.00 NUT M3 PCS. 10
CE01270.08 GE01280.20 PIN 92*6 PCS. 6

GE01280.35 PIN @3*14 PCS. 6
GE01285.32 GRUB SCREW M3*5 PZ. 10
GE01285.41 GRUB SCREW M4*4 PCS. 10

&




4. REAR REINFORCEMENT BRACE Ci[/l'g:

GTC8SLGTLS E

@ BAG.3

GT850041 —
GT850042
GE01295.00
GE01260.40 \

GT850040

N

o GE01270.06 (Z3\

“.\iem 295.00
GE01280.00

GT850638

®

GT850040

GT850042
GT850632

GE01251.02

GT850400 (Nitro)
GT855400 (Electric)

HARDWARE LIST

GE01251.02 SCREW TSEI M04x10 PCS. 10
GE01260.40 SCREW TCEI M03x40 Pz.10
GE01270.06 SCREW TBEI M03x10 PCS. 10
GE01280.00 NUT M3 PCS. 10
GE01295.00 FLAT SHIM 3*6*05 PZ. 10
GT850042 O-RING 3X2 (10)

GT850632 ALU WASHER 3x6x2 (6)
GT850638 ALU WASHER 3x6x7.5 (6)




5. LOWER SUSPENSION ARMS REAR

@ BAG.4

GE01285.45

GT851120

GT850075

GT850115

GT01250.16
GT01270.14

GE01270.10

GT851140
GT850500

GT850642 OPT
GT851145 STD
GT850075
GE01251.04
GT850400 (Nitro)
GT855400 (Electric)

HARDWARE LIST

GE01250.16 ~ SCREW TSEI M3X16 PCS. 10

GE01251.04  SCREW TSEI M4x12 PCS. 10

GE01270.14  SCREW TBEI M3X18 PCS. 10

GE01285.45  GRUB SCREW M4*12 PCS. 10

GT850500 REAR INNER LOWER PIVOT PIN 64mm (2)
GT850642 ALU WASHER 4x9x2 (6)




6. REAR UP-RIGHTS GEMUS

GTCS8S,  :GTCS E
GE01285.31
GT851000
@ BAG.5 \ GT851170 GT850195

GE00583.02 -

\ ‘ /GEO1285.31
GE01270.14 &

@ —— GE00778.00

S

GT851150 GE01270.20

GT850205 OPT GE00589.00
GT01285.36 STD
— GT851150 GE00537.00

GE00756.00

GE01270.04
GE00589.00

(/—GE1 280.00

GT850633

GT851450
GE00778.04 >

GEO1 280.28 @GT851350 OPTIONALS

FRONT ANTI-ROLL BARS

#352487 1.6mm  OPTION

GT850200 #352489 1.8mm OPTION
\ #352490 2.0mm OPTION
GT851360 #352492 2.2mm  OPTION

#352493 23mm  OPTION

GE01270.02 #352494 2.4mm  OPTION
GT851370 #352495 2.5mm  OPTION

#352496 2.6mm OPTION
GE01280.36 #352498 2.8mm  INCLUDED
GEOO778 02

&
\ GT851154 2.4mm OPTIONAL
GT851158 2.8mm INCLUDED
REAR ANTI-ROLL BARS
GT851382 #353418 21.8mm OPTION
#353420 22.0mm OPTION
® #353422 @2.2mm OPTION
é GT850110 %

o®— GT850633

® \GT850632‘OPT

GT851156 2.6mm OPTIONAL
#353424 @2.4mm OPTION
#353425 @2.5mm OPTION
#353426 @2.6mm OPTION

#353428 @2.8mm OPTION
GE01285 31 #353430 23.0mm INCLUDED

GE01285. 51

#353432 @3.2mm OPTION
GT851385 GT851166 2.6mm OPTIONAL
GT851168 @2.8mm OPTIONAL

GT851170 3.0mm INCLUDED
HARDWARE LIST GT851172 83.2mm OPTIONAL

GE00537.00 TURNBUCKLE 6X48 Pz.2 GE01280.00 NUT M3 PZ.10

GE00583.02 PIVOT BALL M3 x 5.8mm WITH HEX PZ. 2 GE01280.28 PIN 2.5X13 (10) - 980263

GE00589.00 PIVOT BALL 5.8 - M3 Pz.4 GE01280.36 PIN 3X17 (10) - 980317

GE00756.00 BALL JOINT 5.8 (4) GE01285.36 GRUB SCREW M3*16 PZ. 10

GEO00778.00 BEARING 5*8#*2,5 PZ. 2 GE01285.31 GRUB SCREW M3#*3 PZ. 10

GE00778.02 BEARING GTC8 8*16*5 PZ.2 GE01285.51 GRUB SCREW M5*5 PZ. 10

GE00778.04 BEARING 13x19x4 (2) GT850632 ALU WASHER 3x6x2 (6)

GE01270.02 SCREW TBEI M3*6 PZ. 10 GT850633 ALU WASHER 3x6x3 (6)

GE01270.04 SCREW TBEI M3*8 PZ. 10 GT851000 ANTI-ROLL BAR BALL JOINT 5.8M (2) - 333450
GE01270.14 SCREW TBEI M03X18 Pz.10 GT851360 CVD UNIVERSAL DRIVE SHAFT 94mm - 355221

GE01270.20 SCREW TBEI M03X20 Pz.10



7. GEAR BOX

@ BAG.6 NITRO

GE01270.10

GT851270
i GE01285.32

wEoomz.oz

GE01280.32 GT851 260

GE01285.41 GT851 670

GEMUS

¢ GT851030

GE01 240.02

GT8510-10

GT851 060 ‘d GT851046
GT851670
J GT851070 GE00778 >
GEO1285@ GEO1270 10
GE01240.02

GT851045 45T 2nd
GT851046 46T 2nd
GT851047 47T 2nd
GT851048 48T st
GT851049 49T st
GT851050 50T 1st

HARDWARE LIST

GE00778.02 BEARING GTC8 8*16*5 PZ.2
GEO00778.03 BEARING FLANGED GTC8 8*14*4 PZ. 2
GE01250.01 SCREW TSEI M3x6 Pz.10

GE01270.10 SCREW TBEI M3X14 PZ. 10
GE01280.32 PIN 3*10 PZ. 6

GE01285.32 GRUB SCREW M3*5 PZ. 10
GE01285.41 GRUB SCREW M4*4 PZ. 10

GT851020

GT851049

?Qo

GT851250

GRAPHITE 2-SPEED GEARS
LONG LIFE (RECOMMENDED)

GT851945 45T 2nd
GT851946 46T 2nd
GT851947 47T 2nd
GT851948 48T 1st
GT851949 49T st
GT851950 50T 1st




8. GEAR BOX

SHIFT-POINT SCREW

SHOE-GAP SETSCREW

Setscrews must
NOT protrude
Top of screw head

should be level with
hole bottom edge

& Do not overtighten gap-setting
setscrews. Only tighten until roller

pins contact the center hub.

NOTE
ORIENTATION

JAN

JAN JAN

NOTE NOTE
ORIENTATION ORIENTATION

&

v
OIL

NOTE
ORIENTATION

USE
ONE-WAY LUBE

')



9. CENTER MOUNT & BRAKES cit/lig:

GTCS

ﬁ/GEm 270.04

GT850065
ﬁ GE01270.08
, r/r/GEO1 285.41
: GT851 270
GE00778.02

GT851260

&E/Gmsoozo
QGEOOWS.OO
\\ \GE01295.00
\ O
GE01270.02
GT850020
GT850030 \ C18°0020

GT850030

@ BAG.7 NITRO

GT850035

4
ﬁ GT850020
fi

GE01285.31

GE01280.21 /

GT850035

GT851250

GE01270.14 /é/‘/
GE01280.35

GE01285.31/ ©T18°50025

GE00778.00 BEARING 5*8*2,5 PZ. 2
GE00778.02 BEARING 8*16*5 PZ.2
GE01251.01 SCREW TSEI M04*8 PZ. 10
GE01270.02 SCREW TBEI M3*6 PZ. 10
GE01270.04 SCREW TBEI M3*8 PZ. 10
GEO01270.08 SCREW TBEI M03X12 Pz.10
GE01270.14 SCREW TBEI M3X18 PZ. 10
GEO01280.21 PIN 2x8 PZ. 6

GEO01280.35 PIN 3x14 PZ. 6
GE01285.31 GRUB SCREW M3*3 PZ. 10
GE01285.41 GRUB SCREW M4*4 PZ. 10
GE01295.00 WASHER @3*6*0,5 PZ. 10
GT851400 CENTRAL CVD DRIVE SHAFT 86mm - 355425

GE01251.01




10. CENTER SOLID SHAFT & MOTOR MOUNT

@ BAG.6 ELECTRIC

GT855020

GE0125w!

GEMUS

COMPOSITE GEARS |l GRAPHITE GEARS

GT851948 48T OPTION
GT851949 49T OPTION

GT851048 48T OPTION
GT851049 49T STD
GT851050 50T OPTION

GT855090

GT851950 50T OPTION

GE01285.41

GE00778.02

GT851270; '( & L

GE01250.01
o

A

“°

GT855070

GT851049

GE01260.14

GE01295.00
=% (GT855030

GE01260.12 or

GE01261.05

PINION 19T~24T 4// ‘?

(NOT INCLUDED)

GT855119/20/21/22/23/24

HARDWARE LIST

GE00778.02
GE01250.01
GE01251.02
GE01251.04
GE01260.12
GE01260.14

BEARING GTC8 8*16*5 PZ.2
SCREW TSEI M3x6 Pz.10
SCREW TSEI M04x10 Pz.10
SCREW TSEI M04x12 Pz.10
SCREW TCEI M03x12 Pz.10
SCREW TCEI M03x16 Pz.10

GE01261.05
GE01270.04
GE01270.30
GE01285.41
GE01295.00

l I GE01270.30

GE01270.04

GT855040

GE01285.41

GT855050

GT855080

GEOO77J

GT851270

GE01285.41

=

GT855050

GT855060
! GT01251.04

SCREW TCEI M04x12 Pz.10
SCREW TBEI M3*8 PZ. 10
SCREW TBEI M3X30 PZ. 10
GRUB SCREW M4*4 PZ. 10
WASHER 23*6*0,5 PZ. 10



11. CENTER SOLID SHAFT & MOTOR MOUNT Ci[//_”_:

NOTE
ORIENTATION

8 4x4mm
NOTE
ORIENTATION

NOTE NOTE
ORIENTATION ORIENTATION

Aégﬁ




12. CENTER SOLID SHAFT & MOTOR MOUNT qfﬂizr

>3

19T~24T (NOT INCLUDED) use o’

Use M3 or M4 screws which fit your motor.
(M4 INITIAL SETTING)




13. ELECTRIC RADIO PLATE cit/\/igr

@ BAG.7 ELECTRIC

GT855230

GE01270.10

GE01270.04 NOT INCLUDED

4

f

W

&HH

GE01158.00

GT850175
GEO01270.04

GEO1158.00 GT850175

HARDWARE LIST

GE01269.08 SCREW TBEI M2.5x8 Pz.10
GE01270.04 SCREW TBEI M3*8 PZ. 10
GE01270.10 SCREW TBEI M03X14 Pz.10



14. ELECTRIC CENTRAL ASSEMBLY qt'//_”:

@ BAG.7 ELECTRIC

GT855095

GT855060
GE01250.01

GT855200

GE01240.01\

GT85520

GT855220

e ¢ 2 GT855400
&
g 2} . &
s 8 Egigg GE01250.02
8 & g\ \\\\GEOQSO.M
251256.02 GE01251.02 GE01250.02

HARDWARE LIST

GE01250.01 SCREW TSEI M03x6 Pz.10

GE01250.02 SCREW TSEI M03x8 Pz.10

GE01251.02 SCREW TSEI M04x10 Pz.10

GE01251.04 SCREW TSEI M04x12 Pz.10

GT855095 CENTRAL CVD DRIVE SHAFT 95mm - 355640



15. FRONT BULKHEAD & SERVO SAVER GI//QS

@ BAG.8
GEO1270.10/I

GT850090 /

I/GE01 270.10
GT850095

&

CF00779:10 \ GT851440
GEO1 270.06
GT851180
GT8501 oo
GE00583.02
GT851181
G} GE01270.10
GT851190 GE01270.20
\7!; @ CE00779:10
GT851180 =

GT851181
GT851 180

/O GE00779 10
GE00779. 10/'
GT851180 r\GT851 180

GTC8LGTCS E

(NITRO)
(ELECTRIC)

GE01270.06

GT851190 GE01285.41
GT850055 \.

GE01280.20
GE01280.35

3

GT850050
GT851390
GE00778.02
GE01280.20
2 GT851344 OPT
& GT851343 STD
= GT850170
v GT850050

GT850170

\GEO1 270.10
HARDWARE LIST

GE00583.02  PIVOT BALL M3 x 5.8mm WITH HEX PZ. 2 GEO01270.20

GE00778.02  BEARING GTC8 8*16*5 PZ.2 GE01280.00
GE00779.10  BEARING 6X10X3 PZ.2 GE01280.20
GE01270.02  SCREW TBEI M3*6 PZ. 10 GE01280.35
GE01270.06  SCREW TBEI M03x10 Pz.10 GE01285.41

GE01270.10  SCREW TBEI M3X14 PZ. 10

SCREW TBEI M3X20 PZ. 10
NUT M3 PZ.10

PIN 22*6 PZ. 6

PIN ¢ 3-14 PZ. 6

GRUB SCREW M4#*4 PZ. 10



16. SERVO SAVER GEMUS

GTC8LGTCS E




17. FRONT REINFORCEMENT BRACE qt'//”__r

GTC8LGTCS E

@ BAG.9

GE01260.40
GE01295.00 @\Gmsoom
GT850042
GT850632
GT850040

GT850041 GT850638
GT850042 GE01295.00
GE1280.00

HARDWARE LIST

GE01251.02 SCREW TSEI M04x10 Pz.10
GE01260.40 SCREW TCEI M03x40 Pz.10
GE01270.04 SCREW TBEI M3#*8 PZ. 10
GE01270.06 SCREW TBEI M03x10 Pz.10
GE01280.00 NUT M3 PZ.10
GE01295.00 WASHER 93*6*0,5 PZ. 10
GT850042 O-RING 3X2 (10)
GT850632 ALU WASHER 3x6x2 (6)
GT850638 ALU WASHER 3x6x7.5 (6)
GT851400 CENTRAL CVD DRIVE SHAFT 86mm - 355425




18. LOWER FRONT SUSPENSION ARMS cit/\/igr

@ BAG.10 @\
GT851150
ﬁ\GEm 285.35

%/GTSSHSO

GE00583.02

GE01285.31
GE01270.08

GT851000

S——

GT851158

GE00778.00 -,
GT850195 )
GE01285.31 Os\mssoms
GT850195 GT851120
GE00778.00 GT850510
GT851110
GT850115

GE01251.04
GE01250.16

GT850075
GE01270.14

GT851120

GT850642 OPT -
GT851145 STD

HARDWARE LIST

GE00583.02  PIVOT BALL M3 x 5.8mm WITH HEX PZ. 2
GEO00778.00  BEARING 5*8*2,5 PZ. 2

GE01250.16 ~ SCREW TSEI M3X16 PCS. 10

GE01251.04  SCREW TSEI M04x12 Pz.10

GE01270.14  SCREW TBEI M3X18 PZ. 10

GE01285.31  GRUB SCREW M3*3 PZ. 10

GE01285.35 GRUB SCREW M3*12 PZ. 10

GT850510 FRONT INNER LOWER PIVOT PIN 68mm (2)
GT850632 ALU WASHER 3x6x2 (6)



19. FRONT STEERING BLOCKS & SUSPENSION qfﬂi”__r

GTC8LGTCS E

@ BAG.11

GT851570

Optional | GT851080

/GEO1 270.06
/GT851 210
Ry GE00756.00

- \ﬁemm 200
\GT851 230
\i GT850145

GT851100

GE01285.32—g

GE01270.06 GT851120
' GT850520  G1851130
GT850125
GE01270.04 785112
CTe51120 GT85013
GT850085

GE01261.06
?‘/ GE00585.10
GT850642\\2/

GE01270.0

GE01270.10
GT850632
GT85015 GT851210
2
GE012080.20 (2x6) N— GE01280.28
GEOT 280.21§;%
GE01270.06

GE00778.02
GE01280.36 - K GT851360
GT851382 \I N GT851370
GE01285.51 \ ! 7. GT851350
\GT851410
GT851430

GE00778.04 (13x19)
GT851420

/)

GT850105

2

S

GT851385

HARDWARE LIST

GE01270.10  SCREW TBEI M3X14 PZ. 10

GE00585.10  PIVOT BALL 2 9 HOLE4mm PZ.4  GE01280.20 PIN @ 2*6 PZ.6

GE00756.00  BALLJOINT 6.8 (2) GE01280.28  PIN 2.5X13 (10) - 980263

GE00778.02  BEARING GTC8 8*16*5 PZ.2 GE01280.36  PIN 3X17(10) - 980317

GE00778.04  BEARING 13x19x4 (2) GE01285.32  GRUB SCREW M3*5 PZ. 10

GE01261.06  SCREW TCEI M04x12 Pz.10 GE01285.51  GRUB SCREW M5%*5 PZ. 10

GE01270.04  SCREW TBEI M3*8 PZ. 10 GT850520 FRONT INNER UPPER PIVOT PIN 58,50mm (2)
GE01270.06 ~ SCREW TBEI M03x10 Pz.10 GT851360 CVD UNIVERSAL DRIVE SHAFT 94mm - 355221



20. SHOCK ABSORBERS GEMUS

GTC8,uGTCS E
@ e & 10 holes/g1.1Tmm
BAG.12 . ; 8 holes/g1.2mm
p 8 holes/@1.3mm
6 holes/g1.2mm
GT851500 6 holes/g1.4mm
GT851505 6 holes/g1.3mm

GT851 51To
GT851 505
GT851580

g f GT851490
GT851520 GT851 560

GT851481

GT851611

\' Oﬁ GT851460
GT851W GT851610

3
GT851 M ra GT858050
GT851 WL
’ GT851470

GT851 M

Art.GT851600-GTC8 SHOCK ABSORBERS (2)

SPRING

- = ——
. = = =
ik 3P 2® 26 B8 B¢
SO 1SS =\
GT858000 GT SHOCK SPRINGS SET.............. (10)
GT858040 GT SHOCK SPRINGS BLACK......... 4.0 COILS - HARD (2)
GT858045 GT SHOCK SPRINGS BLUE........... 4.5 COILS - MEDIUM/HARD (2)
GT858050 GT SHOCK SPRINGS WHITE......... 5.0 COILS - MEDIUM (2)
GT858055 GT SHOCK SPRINGS RED............. 5.5 COILS - MEDIUM/SOFT (2)
GT858060 GT SHOCK SPRINGS YELLOW....... 6.0 COILS - SOFT (2)

GE04000.30  SILICONE OIL 300CST.......... 60ML GE04007.50 SILICONE OIL 7.500CST ......... 60ML
GE04000.40  SILICONE OIL 400CST.......... 60ML GE04008.00  SILICONE OIL 8.000CST ......... 60ML
GE04000.50 SILICONE OIL 500CST.......... 60ML GE04009.00 SILICONE OIL 9.000CST ......... 60ML
GE04000.60  SILICONE OIL 600CST.......... 60ML GEO04010.00  SILICONE OIL 10.000CST ....... 60ML
GE04000.70  SILICONE OIL 700CST.......... 60ML GE04015.00  SILICONE OIL 15.000CST ....... 60ML
GE04000.80  SILICONE OIL 800CST.......... 60ML GE04020.00  SILICONE OIL 20.000CST ....... 60ML
GE04000.90  SILICONE OIL 900CST.......... 60ML GE04030.00  SILICONE OIL 30.000CST ....... 60ML
GEO04001.00  SILICONE OIL 1.000CST....... 60ML GE04040.00  SILICONE OIL 40.000CST ....... 60ML
GEO04001.50 SILICONE OIL 1.500CST....... 60ML GE04050.00  SILICONE OIL 50.000CST ....... 60ML
GE04002.00  SILICONE OIL 2.000CST....... 60ML GE04060.00  SILICONE OIL 60.000CST ....... 60ML
GE04003.00 SILICONE OIL 3.000CST....... 60ML GE04080.00  SILICONE OIL 80.000CST ....... 60ML
GE04004.00  SILICONE OIL 4.000CST....... 60ML GE04100.00 SILICONE OIL 100.000CST......60ML
GE04004.50 SILICONE OIL 4.500CST....... 60ML GE04150.00  SILICONE OIL 150.000CST......60ML
GEO04005.00  SILICONE OIL 5.000CST....... 60ML GE04200.00  SILICONE OIL 200.000CST......60ML
GE04005.50 SILICONE OIL 5.500CST....... 60ML GE04300.00  SILICONE OIL 300.000CST......60ML
GE04006.00  SILICONE OIL 6.000CST....... 60ML GE04500.00 SILICONE OIL 500.000CST......60ML
GE04006.50 SILICONE OIL 6.500CST....... 60ML GE04990.00  SILICONE OIL 1.000.000CST...60ML
GE04007.00  SILICONE OIL 7.000CST....... 60ML GE04992.00  SILICONE OIL 2.000.000CST...60ML



21. SHOCK ABSORBERS GEMUS

GTC8LGTCS E

There are two different thickness shims,
use them as shown. Use the same procedure
when building both front and rear shocks.

<
&
6 holes Thick Shim

@1.2mm pistons Q
» -—é O-ring

USE OIL
Thin Shim

Q‘ —é O-ring

3" x

AN

NOTE ORIENTATION

Ol

- — 970100

4x | | 010x1.5
971034 4x
0 3.4x2




22. SHOCK ASSEMBLY GEMUS

GTC8LGTLS E

@ BAG.13

GE01270.10
GT850165
GE01270.06

\
|

GEO00583.02

GE01270.06

GT850165 GEO01270.02

GE01270.10

GE01270.02

4\*GE00583.02
GT851600

HARDWARE LIST

GE00583.02  PIVOT BALL M3 x 5.8mm WITH HEX PZ. 2
GE01270.06 ~ SCREW TBEI M03x10 Pz.10
GE01270.10  SCREW TBEI M3X14 PZ. 10



23. RADIO PLATE NITRO

@ BAG.14 NITRO

GE01250.02

s 7, GE01285.31

. GT850315

s GE01270.06

GE01270.04 l// 61850320

GE01285.31

GT850300 GTR50315

GE00583.02 \ %/ GT851680

GT850310 /

GT851150 GE00778.0 NOT INCLUDED

® GT850330
¥ —

% 5

~ GE01270.04

GT850150

S

GT850320 ___—GE01285.31
GE01270.04 \GT85031 5
GE01270.04 %‘\GEO1270.08

GT850175
NOT INCLUDED

HARDWARE LIST
] LOW PROFILE

GE00583.02 PIVOT BALL M3 x 5.8mm WITH HEX PZ. 2 RECOMENDED
GE00778.00 BEARING 5*%8%2,5 PZ. 2
GE01250.02  SCREW TSEI M03x08 Pz.10
GE01270.04  SCREW TBEI M3*8 PZ. 10
GE01270.06 SCREW TBEI M03x10 Pz.10
GE01270.08 SCREW TBEI M03X12 Pz.10
GE01285.31 GRUB SCREW M3*3 PZ. 10




24. CLUTCH & FUEL TANK GEMUS

@ BAG.15 NITRO

Art. GT851800 CLUTCH

I
GE01260.12 / I T T Manifold

W/ (NOT INCLUDED)
: (‘ Exhaust Pipe
/(NOT INCLUDED)
S Screw
“\\ (NOT INCLUDED)

.

i GT850672/673/675
i GT851700 GE01270.08 GT851810

i / GE01275.02
e T851 /2
t GTgs1705  GT831895 (GT851 830

=

GT851820 GT851850
‘ _ - . GE00779.01 o oo
< " GT851840
! : g GT851860 G1851879
N y ~J
e GT851730,

=) 1 ' GE01271.08 v{ GE00779.00
GT851720 ) § [ : [ GT851890
g | | 1 GT851750 GT851876 o f
| GT851 652/),
GT851715 GE01285.41 -

‘ GE01251.02 GE01260.12

GE01250.04 GT851740 f

GT851710

-

1ST PINION GEAR HARD

GT851875 15T OPTION
% GT851876 16T INCLUDED
: GT851877 17T OPTION

GT851878 18T OPTION

:: 2ST PINION GEAR HARD

GT851879 19T  INCLUDED
GT851880 20T OPTION
GT851881 21T OPTION

HARDWARE LIST

GE00779.00  BALL-BEARING 5x10x4 STEEL SEALED - GREASE (2) - 359050
GE00779.01 BALL-BEARING 5x12x4 STEEL SEALED - GREASE (2) - 359051
GE01250.04  SCREW TSEI M03X10 Pz.10

GE01251.02  SCREW TSEI M04x10 Pz.10

GE01260.12  SCREW TCEI M03x12 Pz.10

GE01270.08  SCREW TBEI M03X12 Pz.10

GE01271.08  SCREW TBEI M04x10 Pz.10

GE01275.02  SCREW 2,2x6 Pz.10

GE01285.41  GRANO M4*4 PZ. 10

GT851652 SHIM 5x7x0.2 (10) - 338584



25. CLUTCH ASSEMBLY GEMUS

GTCS,

7x10x0.2/0.3/0.5
Use appropriate shims
to achieve proper
clutchbell endplay

S,
TR &@\UI:

NOTE ORIENTATION

NOTE ORIENTATION

A

NOTE ORIENTATION

@@G

5x12x4mm

o

g\.sm 0x4mm
5x7x0. thm

\o



26. FINAL ASSEMBLY GEMUS

GTC8LGTCS E

@ BAG.16

GE01272.08

GT850230

GE01270.10

GT851570

GT851 080\\0

GE01285.32
GE01251.04

GT851 oso/g .
g GT851085

GT850140/'3
GE01285.32

GT851105
GE01251 .04\\
HARDWARE LIST
GE01251.04  SCREW TSEI M04x12 Pz.10

GE01270.10  SCREW TBEI M3X14 PZ. 10 g
GE01272.08  SCREW TBEI M5*12 PZ. 10
GE01285.32  GRUB SCREW M3*5 PZ. 10

GT850160




MODELTEK
di Noacco Zeno,

Via Madonna di Strada, 34
33048 San Giovanni al Natisone
(UD) Italia
+39 0432 1849976
info@genius-racing.com

www.modeltekshop.com
www.genius-racing.com
€3 genius-racing



